
893102
PROSYSTEM.

PRODUCT ASSEMBLY
INSTRUCTIONS SHEETS

1
12/06/95



893102 PROSYSTEM ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY

2.
3.
4.
5.
6.
7.
8.
9.

12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.

1/2 X 3-1/2 IN. BOLT ........................................................................................................ 1

i/2 X 3-1/4 IN. BOLT ........................................................................................................ 6

1/2 X 3 IN. BOLT .............................................................................................................. 3

1/2 X 2-3/4. IN. BOLT ........................................................................................................ 3

3/8 X 2-3/4 IN. BOLT ...................................................................................................... 12

3/8 X 2 IN. BOLT .............. " ................................................................................................6

3/8 X 1-3/4 IN. BOLT ........................................................................................................ I

1/2 IN. WASKER ............................................................................................................... 3

3/8 IN. WASHER ............................................................................................................... 6

1/2 IN. LOCK WASHER .................................................................................................... 3

3/8 IN. LOCK WASHER ................................................................................................. :.. 2

1/2 IN. LOCK NUT .......................................................................................................... 10

3/8 IN. LOCK NUT .......................................................................................................... 17

SNAP LINK ....................................................................................................................... 3

QUICK LINK ..................................................................................................................... 2

CHAIN ............................................................................................................................... 1

SPRING PIN .................................................................................................... : .................3

3/4 IN. FLANGE BEARING ............................................................................................... 4

FLANGE SPACER ..-. .......................................................................................................... 8

THUMBSCREW ............................... ................................................................................. 2

3 X 2 IN. END CAP ........................................................................................................... 1

2-1/2 IN. RD. END CAP .................................................................................................... 2

1-3/4 IN. SQ. END CAP ...................................................................................................... 1

2 IN. SQ. END CAP ........................................................................................................... 8

2 IN. SQ. COVER CAP ...................................................................................................... 2
2MUSHROOM CAP ............................................................................................................
4

1 X 8 IN. GRIP ...................................................................................................................
1-1/4 IN. SQ. RUBBER BUNfPER ......................................................................................

1

3/4 IN. CAP NUT ...............................................................................................................
10

1 IN. SQ. GLIDE ..............................................................................................................
1-1/2 X 3/4 IN. GLIDE ....................................................................................................... 3

25-1/2 X 2-1/2 IN. NON SKID STRIP .................................................................................
CABLE RETAINING CLIP ............................................................................................... 4

2
12/06/95



893102 PROSYSTEM ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSF_,I~IBLY
WELDMENTS/PARTS:
ITEM NAME/DESCRIPTION QTY

2.
3.
4.
5.
6.
7.
8.
9.
10.
11,
12,

14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24,
25.

UPRIGHT FRAME W’ELDJ}IENT .................................................................................... 1
TOP BO03"I WELD~IENT ................................................................................................ 1
CARRIAGE I, VELDMENT ................................................................................................ 1
2 SO. X 97-3/8 IN. BENT TUBE .......................................................................................
UPRIGHT WELDMENT .................................................................................................... 2
LA T BAR WELDYlENT ................................................................................................... 1
BOOM SUPPORT LEFT ?47ELJD_~IENT ............................................................................
BOOM SUPPOR T RIGHT I, VELDMENT ......................................................................... 1
SAFETY RAIL WELDMENT ............................................................................................ 2
S ~VIV’EL IxTgEE SUPPORT 147ELDMEN T ........................................................................
PULLEY BRACKET WELDs~IENT ................................................................................... 1
L 0 I,V RO I,V A TTA CHMENT 147ELDMENT .................................................................. ’... 1
BEARING HOUSING WELDi~IENT ................................................................................
PEC At~ RIGHT WELDMENT ...................................................................................... 1
PEC AR2"~I LEFT WELD34ENT ........................................................................................ 1
CENTER PULLEY BRACKET WELDMENT ................................................................... 1
1-3/4 X 5-1/4 IN. PLATE ................................................................................................... 2
LOWROWBA~ ...............................................................................................................
PAD (64ST.~Og) ..................................................................................................................1
-1 X 7 IN. ROLLER PAD ................................................................................................... 2
4 X 12 I~’~: ROLLER PAD .................................................................................................. 2
UPRIGHT LABELS ........................................................................................................... 2
3-1/2 X 1 IN. PULLEY ..................................................................................................... i1
CABLE (6492201) ............................................................................................................. 1
CABLE (6576201) .............................................................................................................. 2

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

BOLT LENGTH RULER:

1/2 I 1/2 [ 1/2 I 112 I 1/2 [ 1/2 --[
0 { 1 2 3 4 I 5 6

12/06/95



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

Assemble the appropriate END CAY~S to the UPRIGHT FRAME WELDMENT..BENT TUBE. and the

LOW ROWATTACHMENT WELDMENT as shown, also attach the 5-1/2 X 2-1/2 IN. NON SKID
STRIPS to the LOWROWATTACHMENT as shown.

SECURELY assemble the LOW ROWATTACHMENT WELDMENT and the UPRIGHT FRAME
~VELDJ~IENT to the BENT TUBE as shown.

LOOSELY assemble the UPRIGHT WELDMENTS to the BENT TUBE as shown.

Attach eight (8) 1 IN. SQ. GLIDES to the CARRIAGE WELDMENT as shown in (DETAIL A) also
attach the 1-1/4 SQ. RUBBER BUMPER to the CARRIAGE WELDMENT as shown, then proceed to

slide the CARRIAGE WELDMENT down over the UPRIGHT FRAME WELDMENT as shown..

Attach the 1-1/2 X 3/4 IN. GLIDES. and the THUiV~SCREWS to the SAFETYRAIL WELDMENTS as
shown in (DETAIL B), also assembie two (2) SPRING PIN ASSEMBLIES to the SAFETY RAIL
WELDMENTS as shown in (DETAIL D), then proceed to slide the SAFETYRAIL WELDMENTS down

over the UPRIGHT WELDMENTS as shown.

TOP BOOM WELD~’~IENT PRE-ASSEMBL Y:

A. Route CABLE (6576201) through the front slot and down te the rear slot of the TOP BOOM

WELDkIENT.

B. LOOSELY assemble three (3) 3-1/2 X 1 IN. PULLEYS with FLANGE SPACERS to the TO_...__P
BOOM ~VELDMENTas shown. (NOTE: MAKE SURE CABLE IS IN THE GROOVE OF
THE PULLEYS)

C. Assemble the 3 X 2 IN. END CAP to the TOPBOOM WELDMENT as shown.

D. When the TOP BOOM WELDMENT PRE-ASSEMBL Y is complete, LOOSELY assemble it to

the UPRIGHT FRAME WELDMENT as shown.
4

12/06/95



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

11.

12.

13.

14.

15.

16.

LOOSELY assemble the LEFT and RIGHT BOOM SUPPORT WELDMENTS to the TOP BOOM
WELDMENT as shown.

LOOSELY assemble the UPRIGHT WELDMENTS to the LEFT and RIGHT BOOM ’3UPPORT
WELDMENTS as shown.

SECURELY TIGHTEN ALL LOOSE BOLT CONNECTION MADE TO THIS POINT.

Assemble the 4 X 7 IN. ROLLER PADS with MUSHROOM CAPS to the SWIVEL KNEE SUPPORT
WELDMENT as shown, also assemble one (1) SPRING PIN ASSEMBLY to the SWIVEL KNEE
SUPPORT WELDMENT as shown in (DETAIL D) then SECURELY assemble it to the UPRIGHT
FRAME ~TLD2"~IENT as shown. (NOTE: DO NOT OVER TIGHTEN THIS CONNECTION, THE
SI.VII~L KNEE SUPPORT IVELDMENT SHOULD ROTATE FREELY)

Insert two (2) 2 IN. SQ. END CAPS into the BEARING HOUSING WELDMENT as shown, then
SECURELY assemble it along with the CENTER PULLEY BRACKET WELDMENT to the UPRIGHT
FRAME WELDMENT as shown.

Insert four (4) 2 IN. SQ. END CAPS into the LEFT and RIGHT PEC ARM WELDMENTS as shown,
then assemble them to the BEARING HOUSING WELDMENT as shown. Also attach tw? (2) 1 IN. SQ.
GLIDES to the BEARING HOUSING WELDMENT as shown.

SECURELY assemble the PAD to the UPRIGHT FRAME WELD3/IENT as shown, Also slide the 4 X
12 IN. ROLLER PADS onto the LEFT and RIGHT PEC ARM WELDMENTS as shown. (TIY’: USE
WINDOW CLEANER ON THE INSIDE OF THE ROLLER PAD TO tIELP EASE ASSEMBLY)

PULLEY ASSEMBL Y:

A. LOOSELY assemble four (4) 3-1/2 X 1 IN. PULLEYS with CABLE RETAININC, CLIPS to the
UPRIGHT FRAME WELDMENT, and the CENTER PULLEY BRACKET WELDMENT as
shown in (DETAIL C)

B. LOOSELY assemble one (1) 3-1/2 X 1 IN. PULLEY with FLANGE SPACERS at the bottom 
the UPRIGHT FRAME WELDMENT as shown.

HIGH PULLEY CABLE ROUTING ASSE:’vlBL Y (SEE CABLE ROUTING DIAGRAiPI):

A. Attach the pre-assembled CABLE from the TOP BOOM WELDMENT to the CAtLrCJA GE
WELDMENT as shown.

B, *, Create a loop in the CABLE below the first and second PULLEY of the TOPBOOM
WELDMENT, and place one (1) 3-1/2 X 1 IN. PULLEY into the loop. LOOSELY assemble the
1-374 X 5-1/4 IN. PLATES to the PULLEY as shown.

C. Assembleone(1)3-1/2XlIN, PULLEYtothebottomholesofthel-3/4XS-IA4IN. PLATES
as showl~.

PEC ARM CABLE ROUTING ASSEMBL Y (SEE CABLE ROUTING DIAGRAkI):.

A. Attach the ends of CABLE (6492201) tothe LEFT and RIGHT PEC ARM WELDMENTS as
shown.

B. Drape the CABLE over the two (2) PULLEYS on the CENTER PULLEYBRACIfET
WELD3IENTwhich will create a loop in the CABLE. (NOTE: AFTER CABLE IS ROUTED
OVER PULLEYS, POSITION CABLE RETAINING CLIPS OVER THE PULLEYS AS
SHOWN AND TIGHTEN)

C. Place one (1) 3-i/2 X 1 IN. PULLEY into the loop of the CABLE, and SECURELY assemble
the PULLEY BRACKET WELDMENT to the PULLEY as shown.

5
12/06/95



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

17. LOW PULLEY CABLE ROUTING ASSEMBL Y (SEE CABLE ROUTING DIAGRA3~I)."

18.

19.

20.

ho

Eo

Route CABLE (657620 i) under and around the PULLEYS at the bottom of the UPRIGHT
FRAy’vIE WELDMENT. (NOTE: AFTER CABLE HAS BEEN ROUTED UNDER
PULLEY, POSITION CABLE RETAINING CLIP UNDER THE PULLEY AS SHOWN
AND TIGHTEN)
Route CABLE up and around the bottom PULLEY of the 1-3/4 X 5-1/4 IN. PLATES as shown.

and down to, and around the PULLEY under the PULLEY BRACKET WELDMENT. (SEE
NOTE ABOVE)
Assemble the end of the CABLE to the PULLEY BRA CKET WELDMENT as shown.
SECURELY assemble the appropriate HARDWARE to the hole below the front PULLEY at the

bottom of the UPRIGHT FRAME WELDMENT as shown.
SEC.URELY tighten all remaining PULLEY CONNECTIONS.

Slide the 1 X 8 IN. GP, dPS over the ends of the LATBAR WELDMENT and LOWROWBAR
WELDMENT as-shown. (TIP: USE WINDOW CLEANER ON TIlE INSIDE OF TIlE GRIPS TO
HELP EASE ASSEMBLY)

SEE CABLE ROUTING DIAGRAM FOR THE COMPLETE USE AND LOCATION OF THE
LA T BAR WELDMENT, CHAIN, AND LOWROWBAR.

Attach the UP1KIGHT LABELS to the UPRIGHT WELDMENTS as shown.

6
12/06/95



FT~

0

u[] co
m

e (-

Fq
Z

3>
-0

O0
v

c

c

0



Z

\1



x r-~

I :;:u x

z zz



I

\ ,J /\ ’J /
\

m

o

o,4

/
// /

0 ~

z

Z

/
/

/
/

/
/
/

I

\

/

\\

/
/

/
/

/


